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Laser hair removal has worked for the two patients on which I used it.


Ben Treen

---------------------------

Rifampin and Clindamycin, each at 300mg BID for 10 week is a "major therapeutic advance" in the Rx of

folliculitis decalvans 

I have found Rifampin and Minocin (300 / 100mg BID) also very effective for several cases of FD. This was suggested to me by 

an attending during residency (Kathy David-Bajar) I usually treat concurrently with a three week prednisone taper (60-40-20) 

to give them a push in the right direction. 

Richard Laws 

The combination of rifampin and clindamycin for 10 weeks has been successful in some  

cases.  See abstract below.  I would recommend culturing prior to embarking on a prolonged  

course of antibiotics like this.  There are a lot of MRSA running around out there.  In my  

experience, the combination of rifampin and trimethoprim/sulfamethoxazole generally has  

been very successful in community acquired MRSA.  Also, if you go with clindamycin,  

I would recommend supplementation with probiotics to hopefully ward off overgrowth of  

C. difficile.  Supplementation with Lactobacillus rhamnosus (Lactobacillus GG) has been  

shown to reduce the incidence of pseudomembranous entercolitis in patients receiving  

antibiotics.  The Lactobacillus GG strain of this probiotic bacterium is available in the U.S. 

in a product called Culturelle (Available at Walgreens).  Another strain of L. rhamnosus is 

available in another product called Jarro-dophilus + FOS (available at Whole Foods Market).   

This preparation contains several other beneficial Lactobacilli and Bifidobacteria as well as  

some fructo-oligosaccharides (FOS) that purportedly help the probiotic bacteria become  

established in the gut. 

John Kaiser Austin, TX 

I have a 25yo with biopsy proven folliculitis decalvans that I haven't been able to stop completely. Every time I wean him off his

prednisone he flares horrbly. I also have him on Augmentin and nicamide. Would Dapsone be useful for a steroid sparing agent. 

Karen Maffei 

As per my recent post, which did not open on some systems, Dapsone was recommended for folliculitis decalvans. I think your pt suggests that dx. 
Marc Sorkin 

I would just substitute tetracycline for Augmentin, keeping the rest of his regimen, and if he does well  decrease his prednisone slowly.          Yelva Lynfield/NY 

I am having incredible results using the CoolGlide laser for hair removal for this condition. Of course the patient must accept

permanent baldness as a consequence.

Ben 

Dapsone is as useful  as anything else.Try also local  or  systemic metronidazole 

I know we've been through this before...but has anyone had any success using Accutane for this recalcitrant condition? 

Herb Goodheart, NYC 

here is at least one case report of isotretinoin failure and I did not see any reports of success with isotretinoin. A number of articles recommend oral rifampin +/- clindamycin. Dapsone has also been used.  
Orin Goldblum 

Yes, took 2mg/kg for five months to get good control, 40 mg three times a week for maintenance for a year or so then gradually  tapered off successfully. 

LJ Gregg 

Yes, and I think it is underused. They won't clear the way acne will, but they will be easier to control. I have started using lo-dose (40M/Th) once controlled. 
Barry I. Resnik, MD 

I have used Ro Accutane in about two cases. Around 0.5 mg per Kg per day.Results were fair. side effects were bothersome to the patients. Disease  did return quickly when medication was discontinued.           Mauricio Goihman 

Based on the following report I've treated at least 3 with this condition with good response - the longest f/u is 4 yrs. 



the other chuck 

Dissecting cellulitis of the scalp: response to isotretinoin. 

Br J Dermatol. 1996 Jun;134(6):1105-8. 

Scerri L, Williams HC, Allen BR. 

I treated a man with a 5 month course.  He was very pleased with the results.  He would still have the occasional breakout, but much less severe than before his course.      Susan 

I think you need to deal with the following: 

Re-shape the follicular orifices and empty out the debris - Accutane for about a year (see below) Eliminate the bacterial antigens - the British literature suggests that rifampicin is the way to go, but if you look at the data, there was a significant recurrence rate. I prefer repeated pulses of doxycycline - 50 tid to 100 bid for 10 days every month with the Accutane given on the other 20 days. When things are cooled, I switch to cycles of 7 days in every 21. (Lynne like minocycline here). Eliminate the yeast antigens - ketoconazole 400 mg (my preference) or itraconazole (your dose of choice) - weekly for the first six 

weeks then a single dose every three weeks as part of the maintenance cycle. Nizoral shampoo forever, 5 minutes per week on the maintenance cycle. 

Reduce any residual inflammatory activity aggressively with IL triamcinolone 10 mg/mL to all thick areas every three weeks. I have four of these presently quiet on this regimen. 

Lynne and I were on Rifampin for a weekend (prophylaxis for N. meningitidis coughed in our faces). Worst drug I've ever been on.  I'd like to know how you do if you try this. 

Bill Danby 

I have found that the oily hair pomades are a trigger and if you don't educate them they continue to use them even with raging

folliculitis Karen Maffei 

Rx: Cult for staph; rx with rifampin and clndamycin, possibly long-term with Minocycline. 

          dc ETOH 

          Nizoral shampoo 

          consider Accutane 

Rifampin and Clindamycin, each at 300mg BID for 10 week is a "major therapeutic advance" in the treatment of folliculitis decalvans 

I have found Rifampin and Minocin (300 / 100mg BID) also very effective for several cases of FD. This was suggested to me by an attending during residency (Kathy David-Bajar) I usually treat concurrently with a three week prednisone taper (60-40-20) to give them a push in the right direction. 

Folliculitis decalvans including tufted folliculitis: clinical, histological and therapeutic findings.

Powell JJ, Dawber RP, Gatter K.

Departments of Dermatology and Cellular Science, The Oxford Radcliffe Hospital, Oxford OX3 7LJ, U.K.
In a series of 18 patients with folliculitis decalvans attending the Oxford hair clinic, eight were found to have areas of tufted folliculitis

either at presentation or follow-up. There was no difference between these two groups in their presentation, clinical course, growth of

causative organism (Staphylococcus aureus) or investigations including histology. We suggest that these two entities form part of a

spectrum of a single disease. We performed lymphocyte staining on affected scalp biopsies, including CD4: CD8 and T-cell/B-cell

ratios, but found no evidence of local immune suppression or failure which would explain the abnormal host response to a common

pathogen in this rare condition. We introduced a new treatment regimen for these patients, oral rifampicin and oral clindamycin

together for 10 weeks. Ten of the 18 patients have responded well with no evidence of recurrence 2-22 months after one course of

treatment, and 15 of the 18 responded after two or three courses. 
I have used accutane with good results but required maintainance.LJ 

Anti Stap plus Accutane. 

Used Dapsone in the Olden Daze. 

I think it worked. 

It was quite common at the prison we worked in as residents. 

Dapsone probably worked as both an anti PMN and anti bacterial... 

But, more things can go wrong with Dapsone than Accutane. 

And do not, do not make the mistake I once made and try to smash the inflammation with Neoral... 

you will then find out, as I did the hard and embarrassing way, that staph may be at the bottom of it all...or at least a co 

conspirator. 

There are several jobs here. 

1. Remove the antigens - get rid of staph and P.acnes and Malassezia. I use doxycycline and ketoconazole, both in rotational fashion -

doxy daily until clear then one week in three for as long as needed to supress, ketocoazole 400 mg/wk initially then two 

pulses one week apart each month. 

Also flick out any trapped hairs, but do not pluck them. 

2. Suppress the fuel. Accutane is invaluable but not enough to serve alone. 

3. Calm the inflammation - intralesional triamcinolone to hot spots, but only when the first couple of weeks of doxy and keto are on

board. 

4. Prevent recurrences - Nizoral shampoo once a week indefinitely. 

And watch out for rifampicin - it fuzzies the brain (and oranges the urine amazingly) 



F.W. (Bill) Danby, MD, Manchester, NH, USA 

I generally do bacterial & fungal cultures, and an immune deficiency screen.  I treated my most recent case with Rifampin and  

clindamycin as per the BJD article (BJD 140:328-33, 1999) and got a very good response.  In the past I've used minocycline and

third-generation cephalosporins with inconsistent results. 

I have found Rifampin and Minocin (300 / 100mg BID) also very effective for several cases of FD. This was suggested to me by an

attending during residency (Kathy David-Bajar) I usually treat concurrently with a three week prednisone taper (60-40-20) to 

give them a push in the right direction. 

Richard Laws 

I just saw a 78 year old male patient who has had  aweful, lifelong, 

sterile pustular folliculitis, treated with everything by everyone in 

town.  He said he gave up drinking Scotch whiskey last year, and the 

skin cleared within 2-3 months. I had not seen him in 3 years. I looked, 

and sure enough... he was clear! 

Jo Bohannon 

I unsucessfully treated with multiple antibiotics/accutane/plaquenil/etc. 

He has totally responded to Dapsone 200mg after slight improvement at 100mg 

after one month. He is also on cimetidine for hemolysis. 

Do you think this will be a lifelong ordeal?    Diane Thaler 

I have three patients currently with biopsy-proven folliculitis decalvans.  One is controlled with dicloxacillin and the other two with

cephlexin.  They are also using low dose topical steroid solutions and alternating anti-pityrosporum shampoos.  One has been able to

stretch out her antibiotic regime to two weeks on and four weeks off.  (I haven't tried this yet in the other two.) 

What horrible scarring alopecia these patients can get, though, if the disease is not arrested early in its course. 

Kim Frederickson 

I have had some success (2 patients, where success is defined as stopping the progression) with doxycycline also topical clobetasol (3

weeks per month); both were on the routine for over 12 months 

Van William V. Stoecker, M.D. 

Ann Dermatol Venereol. 2004 Feb;131(2):195-7.

[Dapsone treatment of folliculitis decalvans][Article in French]

Paquet P, Pierard GE.

Service de Dermatopathologie, CHU du Sart Tilman, B-4000 Liege, Belgique.

BACKGROUND: Folliculitis decalvans consists of recurrent patchy painful

folliculitis of the scalp causing scarring alopecia. The

physiopathology of this condition is still unclear, but is likely a

manifestation of chronic neutrophilic bacterial folliculitis. Numerous

topical and systemic treatments (corticosteroids, antistaphylococcal

antibiotics) have been used with variable results. Based on the

dapsone antimicrobial activity and its anti-inflammatory action

especially directed to the neutrophil metabolism, we treated two patients

with severe folliculitis decalvans with this drug.CASE REPORTS: The

patients were treated with dapsone at a daily dose of 75 and

100 mg, respectively for 4 to 6 months. After 1 and 2 months, pustular

folliculitis progressively cleared, leaving a residual non

inflammatory cicatricial alopecia. When maintaining a dapsone dosage at

25 mg/day no relapse occurred during 3 years and 1 year,

respectively. No important adverse effect to dapsone was evidenced.

After dapsone withdrawal, a moderate relapse of the disease

with pruritus and folliculitis occurred after a few weeks in both cases.

The disease relapse rapidly cleared after dapsone reintroduction

at a daily dose of 25 mg.COMMENTS: Dapsone at moderate dosage was well

tolerated and rapidly effective in treating the two

cases of folliculitis decalvans. A long term and low dose (25 mg daily)

maintenance treatment avoided disease relapses. 
We have treated four patients with excellent results using a long pulsed Nd: YAG laser. Please email if you want more details. I can

send you  our abstract from the laser meeting


Ilt Hamzavi 

You know what I'd be tempted to try?  ALA and Blu-U.  If it works for

hidradenitis, which it did in the hands of M. Gold, it might work for diss.  cellulitis.  Dan Mitchell, MD 

I use Cipro 500 bid for 10 days plus Rifampin 600 mg daily for 10 days and evaluate.

My last case had a recurrence a month later and I put him on Rifampin 600/ day for a week and Bactrim D/S for a month. He has

done well for the past two months. 

I saw a hispanic patient who unfortunately does not speak english with large dissecting abscesses thru out the top of his scalp. There is

no way this is going to clear anytime soon. I did a bacterial C&S, put him on Keflex and a topical steroid. Should I biopsy to confirm

the diagnosis and r/o fungus. It is fluctuant but no crusts. He c/o pruritus only.Any suggestions would be appreciated. 

Karen Maffei 

I always do bacterial cultures, scrapings for hyphae, and a biopsy for histology and fungal culture.  In addition to systemic antibiotics, I

think I&D of fluctuant areas is essential.  I also use a lot of intralesional triamcinolone.  And in cases recalcitrant to all of that, I use

Accutane. 

By far the worst looking scalp abscesses, patchy alopecia, pain, adenopathy etc I have seen was in a young adult patient with severe

kerion (t. tonsurans). He had had multiple I&Ds and antibiotics prior to seeing me. I would definitely KOH and culture for fungal

infection and treat him with prednisone to shut down his inflammatory reaction. My patient had drainage and alopecia involving over

three quarters of his scalp. He did have small areas of permanent alopecia but not nearly as much as I had expected following his initial

visit.

Mark Crowe 

Accutane 

2mg/kg for five months to get good control, 40 mg three times a week for maintenance for a year or so then gradually tapered off

successfully. LJ Gregg, MD, Tulsa, OK 

There are several jobs here. 

1. Remove the antigens - get rid of staph and P.acnes and Malassezia. I use doxycycline and ketoconazole, both in rotational fashion -

doxy daily until clear then one week in three for as long as needed to supress, ketocoazole 400 mg/wk initially then two pulses one week apart each month. 

Also flick out any trapped hairs, but do not pluck them. 

2. Suppress the fuel. Accutane is invaluable but not enough to serve alone. 

3. Calm the inflammation - intralesional triamcinolone to hot spots, but only when the first couple of weeks of doxy and keto are on board. 

4. Prevent recurrences - Nizoral shampoo once a week indefinitely. 

And watch out for rifampicin - it fuzzies the brain (and oranges the urine amazingly) 



F.W. (Bill) Danby, MD, Manchester, NH, USA 

I've treated many patients sucessfully with Minocin 100 BID and Rifampin 300 BID together. I usually start them out with a 3 week

course of prednisone 60-40-20 to get them cleared up. Any refractory areas are treated with IL TAC 5. One patient out of 12 developed persistently elevated

LFTs after 6 months - they were normal at his 6 week check. I had one horrible 45 year old female who eventually responded to Accutane 160mg (2mg/kg) after 8

months. At that point she was also on spironolactone. It was a two year project. She had also failed every Abx (bactrim, clinda, Min/Rif, doxy). Steroids always

work temporarily. The XRT sounds interesting, but I imagine you would have to clear him up with steroids before therapy, and keep him clear during the 2-3

weeks of therapy. 

Richard Laws 

MY patient with dissecting cellulitis responded to a combination of a cephalosporin and Accutane.  For a long time, he needed both

and would flair if either were stopped.  Now, two years out he is still on Accutane (he flares with cyst on scalp and in grion if stopped) and only uses Keflex for flares.  Oral steroid did not help and I&D's with or without il steroids did no good because one cyst just ran into another .  Interestingly. at one time he lost most of his hair from the interlocking cysts but t has almost totally grown back.  I would have 

thought such extensive disease would have resulted in a scarring alopecia.  Diane 

I generally do bacterial &fungal cultures, and an immune deficiency screen.  I treated my most recent case with Rifampin and

clindamycin as per the BJD article (BJD 140:328-33, 1999) and got a very good response.  In the past I've used minocycline and third-generation cephalosporins with iconsistent results.  Never tried Accutane or Dapsone, but I'd be interested in hearing if anyone has, and what the results were. 

      --JSE 

I just remembered...I had a dissecting cellulitis that I tried (suggested on this case as well by someone) Neoral, to stop the

inflammatory component. It was a disaster. It got worse and worse....and finally grew out staph if I remember. 

----- 

There was a letter to the editor in the BJD two years ago on the use of zinc 

sulfate. (Kobayashi H, Aiba S, Tagami H. Successful treatment of dissecting 

cellulitis and acne conglobata with oral zinc. Br J Dermatol 

1999;141:1137-8.) 

Oral zinc sulfate (or sulphate, as the Brits spell it), 135 mg three times a 

day, was used initially for a month. It was tapered to bid for two months. 

Lesions recurred when stopped and resolved again on once or twice daily 

therapy (along with minocycline 100 mg/day). 

Orin Goldblum 

---------- 

   To add to your list of replies: 

1. Accutane may help in such cases, and my only acne/Accutane "failure" 

became a success when the patient began to take Accutane with food (it had 

been prescribed originally by someone else). 

2. Consider Trimethoprim-sulfamethoxazole (Bactrim) as antibiotic choice 

3. Consider IM triamcinolone as adjunctive option 

4. Follicular occlusion triad dermatoses (hidradenitis and dissecting 

folliculitis among them) are targets of interest for hair-removal laser 

application.  I have heard second-hand from an experienced colleague that 

even apocrine-related dermatoses such as these may benefit. 

5. Cultures are usually not helpful, but do not overlook fungus, and 

consider oral antifungal course after obtaining culture. 

Keith / tkv 

Conceptually, I believe one needs to address the elimination of each and 

every possible antigen, concurrently, over several months until healing 

occurs and there are no antigens, whether bacterial, yeast, epidermal, 

hair, etc exposed below the basement membrane. 

This means returning to Accutane, starting weeklong courses of 

cefadroxil or rifampicin every two to three weeks, Nizoral 400  mg 

weekly, intralesional triamcinolone every two weeks, conservative I&D, 

lifting out (NOT plucking) any trapped hairs and letting them establish 

new follicles, and topical anti-yeast (Nizoral shampoo/soak for 5 

minutes weekly) and antibiotic (Bactroban ointment) b.i.d until clear. 

Bill Danby 

---------- 

If g6PD normal would try dapsone 100-150mg/day to "beat up on those polys" LJG 

Maybe Zithromax + NSAID 

Oral zinc sulfate (or sulphate, as the Brits spell it), 135 mg three times a 

day, was used initially for a month. It was tapered to bid for two months. 

Lesions recurred when stopped and resolved again on once or twice daily 

therapy (along with minocycline 100 mg/day). 

I occasionally see adults, women more than men, who look like they 

have folliculitis decalvans and turn out to have positive cultures for trichopyton tonsurans. 

        Yelva Lynfield/NY 

I unsucessfully treated with multiple antibiotics/accutane/plaquenil/etc. 

He has totally responded to Dapsone 200mg after slight improvement at 100mg 

after one month. He is also on cimetidine for hemolysis. 

--------------------------------------------------------------------------------

I think that the diode 810 nm laser is an interesting option.  The following is an except from an article I wrote in Number 9 vol 1 of the

Dermatology Online Journal. Medical therapy often does not help.  I controlled a patient with accutane, dapsone and predinsone who

was hard to treat but this in not a long term option.

In the 1960s, standard treatment consisted of x-ray therapy, which is

effective but is no longer performed due to its chief side effect--skin

cancer. C02 laser ablation has been used.[28] Recently epilation of hair follicles with the 800nm laser[29] and long-pulse

non-Q-switched ruby laser[30] have been reported with good effect.

Surgery is also a possible therapy.[31] Incision and drainage of lesions is a common first step in treating these lesions. Surgical excision

of lesions should be considered in severe or recalcitrant cases.[32] Wide excision of the affected areas and split thickness skin grafting

has advocates.[33] Combined treatment using tissue expansion, radical excision, and isotretinoin has been used successfully.[34]

Medical therapies include antibiotics, antibiotic soaps (chlorohexidine, benzoyl peroxide), dapsone, intralesional kenalog 10-40mg/cc,

zinc supplements,[35] tetracycline-type antibiotics[36] and prednisone 40-60mg/day.[37] The follicular occlusion triad in a young

woman has been successfully treated with high dose oral antiandrogens and minocycline.[38] Various combination therapies have been

used.[39] Isotretinoin 1mg/kg/day is reported as an effective treatment for this condition.[40,41].
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